To protect the privacy of customers or suppliers of Salamander Jewelry.

We erased their address from this document.

wmm R s

Test Report

W45 %5 /Report No.: B24WT242586 TLF5/Page: 1/2

#45 H/Report Date:  2025-02-24 2$%5/Control No.:  XAHT-JS-58
oo
Client

TR S Bket TFRI: ZACA R

Sample Name Category Entrusted Test

B S HR ®6mm ME/f@E,  Ti6AI4VELI

Sample Size Grade

s MT24-156# BERE: M

Heat/Lot No. Sample State

ubhvmdigs.

Heat Treatment

FCfth e « /

Other Description

DLEAR B R R i PR, ARAKEIESSE P RAME BAORKHE. AERER/ R SR BT,

The above information and samples are provided by the customer, and the company does not assume the responsibility to verify the
authenticity, accuracy and/or completeness of the information.

WBORE H 34 2025-02-23 FE AR - 22N

Receipt Date Sample Description

Foe (ISP P 2025-02-23~2025-02-24 T ARAE: ASTM F136-13 1SO 5832
Test Date Criterion

RWmE . FEimgr

Test Items

LR, el ASTM ES/E8M-24
Test Methods
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1. ZEH{# Tension Test at Room Temperature

]ﬁ E ‘fﬁ E #ﬁﬁ‘% Sample Number ﬁﬁﬁﬂi
Items Information ! — _ . Test Method
PLBLEILULS) | vp, 1062 2 e . ASTM E§/E8M-24
Tensile Strength
Jeth FIR 5 1R (0.2 % fhi
L) : . b . ASTM ES/E§M-24
Yield Strength 0.2 % | MF2 740 1
Offset
WG 0 K () | g, 16.0 — _ . ASTM ES/ESM-24
Elongation in A4D
7
Percentage reduction % 47 — —- — ASTM ES8/E8M-24
of area
% Remark /
RNFZER
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Consignor

LSRR N

Sample name

HRIEH: A (Consigned Test)

Test Category

R4 B . 2025.02.24

Report Date
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§ﬁ$& ﬁﬂ:—‘ H 2025.02.23
Consignor Consign date
ZFC AT AL RrE 2025.02.24
Address Test date
=] -
Pt 2575 X w5 Ti6AI4VELI ®& M
Sample name Designation Condition
=]
SEALS MT24-156# ﬂ_ f ®6mm P SR 1
Ingot/Lot No. Size Sample quantity
= 0 s FF AL 2 R W R
P bt ASTM F136/1SO 5832-3 #“ﬁﬁ. The samples meet
Product standards Sample description the requirement of testing
AACF R " % % ,
Heat treatment Note :

HAEHA (microstructure)

PGS , Rl 7 %
Sample No. Test methods
ot BN THSA, 5t p MALREESEN o M4, 1F )
RfRALS | $AE B 0K RO o 151, 1A 1S0 20160:2006 Fisk At | 15O 201902000
Al %
#%7E NOTE:/

it g 37
e

T72024-49881-01 | Ti6AI4VELI 200 =

L F %% 19 blank below
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